MARKS BRAKL ASOCMBLY

[TEM DESCRIPTION PART NUMBER | QTY
| /2 flat washer 4
2 1/2-13 hex nut 4
3 1/2-13 x 1.0 hex head bolt 2
4 1/4-20 x 3/4" set screw 2
5 1/8 x | Cotter Pin 4
6 3/8 flat washer 2
1 3/8-16 hex nut 4
8 3/8-16 x 0.75 hex head maxhine screw 2
9 3/8-16 x |.25 hex head machine screw 4
10 Adjustment Rod 001 2
I Back Link 002 2
|12 Clamp Eccentric 008 2
13 Hinge, Pivot 013 2
14 Pivot Block 016 2

REAR VIEW

FRONT VIEW




